Fix Your Stuff

Right to Repair

Parts & Tools

Parts Drone DJI Drone DJI Spark Drone
Store

DJI Spark Drone Parts

Replacement parts for your DJI Spark Drone model to fix your broken drone!

iFixit has you covered with parts, tools, and free repair guides. Repair with confidence! All of our replacement parts are tested to rigorous standards and backed by our industry-leading warranty.

DJI Spark Power Distribution Board Socket Mount Screw
DJI Spark Power Distribution Board Socket Mount Screw

A single replacement screw for securing the power distribution circuit board socket in a DJI Spark drone. Part number YC.WJ.L01462.02

2,99 $
DJI Spark Phillips Self-Tapping Screw M1.6x6
DJI Spark Phillips Self-Tapping Screw M1.6x6

A single replacement screw for a DJI Spark drone: Phillips self-tapping M1.6x6. Part number YC.WJ.L00039

2,99 $
DJI Spark Motor Mounting Screw
DJI Spark Motor Mounting Screw

A single replacement motor mount screw for a DJI Spark drone. Part number YC.WJ.L01442.02

2,99 $
DJI Spark Propeller Mounting Plate Screw
DJI Spark Propeller Mounting Plate Screw

A single replacement screw for a propeller mounting plate on a DJI Spark drone. Part number YC.WJ.L01161.01

2,99 $
DJI Spark Phillips Self-Tapping Screw M1.6x4
DJI Spark Phillips Self-Tapping Screw M1.6x4

A single replacement screw for a DJI Spark drone: Phillips self-tapping M1.6x4. Part number YC.WJ.L00128

2,99 $
DJI Spark Upper Aircraft Cover / White
DJI Spark Upper Aircraft Cover

Replace a cracked or scratched plastic top cover on the main body of a DJI Spark drone.

Von 2,99 $
DJI Spark LED Cover Mount (Front Left or Rear Right)
DJI Spark LED Cover Mount (Front Left or Rear Right)

Replace one broken or missing LED cover mount ring for a DJI Spark drone. Includes one plastic mount ring for one LED cover on the underside of either the front left or t...

3,99 $
DJI Spark Upper Cover Screw
DJI Spark Upper Cover Screw

A single replacement screw for the upper cover of the main body of a DJI Spark drone. Part number YC.WJ.L01052.01

3,99 $
DJI Spark Metal Gimbal Vibration Absorbing Bracket
DJI Spark Metal Gimbal Vibration Absorbing Bracket

Replace the vibration absorbing bracket that mounts the camera gimbal to the body of a DJI Spark drone. Part number YC.WJ.Z02011.02

3,99 $
DJI Spark Propeller Mounting Plate (CW)
DJI Spark Propeller Mounting Plate (CW)

Replace a broken or missing clockwise (CW) propeller mount bracket for a DJI Spark drone. Part number YC.SJ.G00417.01

3,99 $
Angezeigte Artikel 1 - 10 von 24

Geräteinformation

The DJI Spark features a small and lightweight design, a mechanically stabilized camera, USB charging, and obstacle detection.